Covid Treatment Dr Peter McCulloch Protocol

Protocols for early Treatment COVID and potentially other “viral illness”.

| generally follow the McCullough protocol for COVID treatment. The optimal situation is to be
treated within 5 days. For this reason, | keep both Hydroxychloroquine and Ivermectin in my
house and you should too. You can read all the protocols at c19protocols.com. It is not one
size fits all but depends on symptoms and your particular health etc. | would print off several
protocols from that site to keep handy. You may need to take them to your physician.

| think, with time, we will discover that this whole spectrum from “COVID”, Vaccine effects, and
Shedding damage is actually all the same issue-- “Spike Protein syndrome” in different forms,
the initial contact (whether virus or contact poison) is the most deadly.

This is my protocol, and is not official medical advice for any individual. But if | were ill, this is
what | would do for myself, and you can see the details below in the algorithm by Dr.
McCullough.

If sick from “COVID”:

Make sure you are on the supplements outlined in tab under Preventive strategies. D, Zinc and
others critical to success.

Begin hydroxychloroquine ASAP 400 mg BID (Twice a day) day 1, then 200 BID for 5-10 days.

Azithromycin 250 mg BID first day 250 mg daily X 5-10 days. If you get too much nausea or
diarrhea or are allergic to Azithromycin, then Doxycycline 100 mg BID x 5-10 days.

In some cases Ivermectin .3-.4 mg/kg daily 5-7 days
Baby ASA (80 mg) day 1 till over disease.

If any pulmonary symptoms such as cough or Shortness of Breath (SOB), you may need an
inhaler or nebulizer. SOB is a serious risk factor and needs competent medical attention. Some
people have made a 50% Hydrogen Peroxide solution with a drop of iodine and used in
nebulizer successfully. | use Budesonide nebulizer by prescription.

See next page for the entire McCullough algorithm .
For thoughts about shedding and vaccine remorse go to that tab.
Lee Merritt MD



COVID-19-like or COVID-19-confirmed illness:
=Self-quarantine at home
-Contacttracing
-Contagion control
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